00 = Engine
Table 1

Engine Housing
Cylinder
Cylinderhead

Engine
Housing
Cylinder

Cylind orhead

5



00 = Engine / Engine Housing / Cylinder / Cylinder Head Table 1
R50-R505-R&0 - R&?S




00 = Engine Engine Housing Table 1
lcon | . P Qly.,
Ordering No. | Gyr Description of Part R T T
No. T a0 02 S0S 69 89S
!
Engine Housing '
0001 03 1 Engine housing with studs, cover, bearing . ‘
bush end secreen ... i i e ‘ —_ = = —
0001 032 1 . Engine housing with studs, cover, bearing - ‘
! bush and screen ......oiiiiiiiiieiii. —_ 1.1, =1
0001033 | 1 i Engine housing with studs, cover, bearing %
bush and sereen ... . e _ = -1 =
0001188 | 2  Tappet guide bushing .................... 4 —| —| — —
0001189 - 2 . Tappet guide bushing .......... ..ot — 4 4 — 4
0001190 ' 2 - Tappet guide bushing ......ovovionennn.. S R
0001180 . 3 ' Stud (E} for cover, top ....oooooiiiiin. T 11
0001182 4 Stud (E) for engine support, top .......... 2 2| 22 2
0001186 - 5 Stud (E) for bearing housing, left ........ LI R T I B
9903306 & ° Stud M 8x18 Sn 48 G pho.black. (E) for | ;
bearing housing, right .................... ERER RS S 1
9903 416 7 Stud M 10X22 Sn 4—8 G pho.black. (E) for ;
cylinder ... 8i 8 | 8 Bl 8
9903325 8 . Stud MBX25S5n 4—5cad. (E} for transmission | 3| 3| 3| 3| 3
0001184 + — | Stud (E} for rear bearing housing .......... 5! 5 5| 5|5
0001110 | 9 ! Plug for oil hole ........ooiioiit, 111y
: 1
Upper Cover on Engine Housing ! \
0002152 |10  Uppercover .............. U 11l 1
99 32071 1 Lock washerB6 ........ ...l 1 1 1 1 1
0002193 112 Capnut ... T 1 1 131
: .
‘ Rear Bearing Bush on Engine Housing ' i
0001162 :13 | Rear bearing bush for crankshaft .......... 1 - = ‘ — —
0001163 113 | Rear bearing bush for crankshaft .......... — AR
0001164 |14 | Gaskel .....ooieiiiiiiiniiiniien e 1 1! 11
0032071 |15 | LockwasherB 6 wovvvverenoeeieean., 5/!5 5 5 5
9922054 |16 | Hex. nut M6—6S phoblack. .............. 50505 55
! ‘
o




00 = Engine Engine Housing Table 1
Qrdering N Currr‘ Description of Part R o \ R.i R | R
raeri Q. Qu .
e | g P 2ol 3 E |
Screen on Engine Housing
0007153 |17 Sereen  ...iviiviiiiiiniaiiiiniiiiaan., 1 ‘ 1 ‘ 11101
9932071 |18 | Lock washer B& ......oovvooreonnne... 4 4 ‘ 4 4. 4
9913425 119 | Hex-head screw M 6x10—8 G phoblack. | 4 4 4 | 4| 4
Sealing for Engine Mounting
0001158 |20 Sealing tube as required ................ 1o 1
0002112 |21 | Seal ring as required ................LL. 1 ‘ T 1 11
i
Gear Case Cover on Engine Housing | ;
0002027 |22 | Gear case cover with studs and breather pipe 1 = =
0002028 |22 ' Gear case coverwith studsand breather pipe | ~—. 1 1 | — 1
000203t |22  Gearcose coverwith studs and breather pipe | — — —1 1| —
0001177 123 | Stud (E) for front end cover .............. 21 2: 2 2| 2
0002166 |24 | Breatherpipe .....cvvvuiiiiiiiininn. T 171 1)1
9943024 125 | Notched pin 2X24 for breather pipe ...... L I T T A B
9903190 |26 | Stud M6X16Sn4—55 cad. (E) for battery |
breaker and ignition magneto_ ............ 2.2 2 — 2
9903196 |26 | Stud M 6x18 Sn 4—5 S cad. (E) for ignition ! |
Magneto ... i e e | — ——l —1 2 I —
0002172 |27 | Gasket between gear case cover and engine ! ‘
ChOUSING L P11 10 1] 1
9931650 |28 | Washer 6.4 cad. for attachment of gear case
COVEE i e 120 121 12 12| 12
9919937 |29 | Allen head screw MéXx40-8Gcad. ...... 12| 12] 12, 12i 12
9941375 |30 | Mounting pin 5x16 for front end cover . ... T 1.1
Bearing cover attachment on engine housing
(for bearing cover see Table 2)
9932090 | 31 ; Lock washer B8 cad. .................... 2 2, 2|2 2
9922082 |32 | Hex. nut M8—6S phoblack. .............. 2,2 2| 2 2
9932071 | 33 | LockwasherBé ...........oooooeii i, 7 ‘ 707 7.7
9912249 | 34 | Hex.-head screw M 6x22—G pho.black. 4 40 4| 4 4
9912270 | 35 | Hex-head screw M 6x28—8 G phoblack. .. * 3| 3 P33 3

16




00 = Engine Engine Housing Table 1
. Gity.
Call-, .
Ordering No. out j Description of Part 5% 5532 P R
- No. | s0 60 S0S| 69 698
Oil Screen for Oil Pump on Engine Housing ‘ '
0052139 136 | Oflscreen ...........oooeeiieiiiiil, ([
0052140 136 ' Oilscreen ...............cooeeeeieei.. — 11—
0052126 |37  Gasket between oil screen and engine ;
housing ... T — — 1 C—
00562527 |37 Gasket between oil screen and engine ‘
bohousing ... — 1 1] —i
|
0052130 |38 i Locking plate for oil screen ... ... ... .. 1 1 1T:1 1
9912266 139 ‘ Hex.-head screw M 6 28—8 G pho.black. .. 2-2 2.2 2
o
| Qil Level Gauge (Dip Stick)
0009126 40 ' Dip stick with plug and gasket ............ 11— — 1 —
0009 127 ‘ 40 | Dip stick with plug and gasket ............ — 11 =
9943437 41 ' Gasket (seal ring} C 26X 32 steel-asbestas . . 1.1 1451 1
} Oil Pan on Engine Housing
0007029 |42 Oil pan with threaded drain hole and
i mounting plate for prop stand return spring 1 1 1 1 1
0007156 |43 | Gasket foroilpan .............. . ..., T 1] 1171401
9932071 44 | Lock washer B & ... ......... ... ... ... 12 12)12,12]12
9912457 45 | Hex.-head screw M 6xX15—8 G phoblack. .. | 12 12| 12! 12 | 12
9963242 46 | Gasket (seal ring) C 14X 20 steel-ashestos ; 1
: fordrainplug .. ..ol 1001 111 N
0007104 47 | Qildrainplug ....ocooviiiiiinannnn. .. T 1| —f ==
0007 106 ' 47 | Qil drain plug, 0.1 mm. oversize thread .... 1 1| — — —
0007161 147 | Qildrainplug ......ovi .. F— =11 10
00 07 160 | 47 | Oil drain plug, 0.1 mm, oversize thread .... | —| — 1 7 1 | 1
| |
Front End Cover on Gearcase Cover
t
0002179 48 | Front end cover on gearcase cover casting “ 1] 1 T 11 1
0002194 49 | Hex. nut for frontend cover .............. | 22|22 ‘ 2
4080160 ;50 | Snap ring for front end cover ............ 221222




00 = Engine Engine Housing / Cylinder and Cylinderhead Table 1
| Qity,
Ordering No. (!i\)j:l{.: Description of Part i fi]) ‘ g%% s 6R9 3 69RS
@ |
Attachment for engine mounting, top
5096152 | 51 Acornnut L e 20 212 2| 2
9933088 |52 | Lockwasher A8 ... ................... 2| —| — —| —
9933094 |52 | Lock washer BB ................c....... —| 2 2] 2 2
Transmission and Cylinder Mounting
9931065 |53 | Washer 8.4 cad. for transmission mounting 3 3| 3 33
99 22 081 54 Hex. nut M 8—4 S cad. for transmission i 1
| MOUNtING . ..o i e 3 i 3] 3 ‘ 3 3
0001104 |55 | Hex. nut for cylinder mounting ............ 8 ' 81 8 } 8 8
{ |
Seals }
0001106 56  Plug for timing hole ...................... SRR T TR B
0001120 157  Seal for flywheel side .................... 1 — 1 -
0001119 57 Sealfor flywheel ........................ — — 1 — 1
0002196 |58 Seal for generator side .................. 1 — — 1 —
0002197 |58  Secl for generator side .................. — 1 1 — 1
0002199 |59  Secl for magneto side of camshaft ... .... e
0002198 |59  Seal for magneto side of camshaft ........ 11 1 —
Magneto Attechment
9931650 |60 | Washer 6.4 cad. for magneto attachment on '
i gearcase cover carting ...... ... ... ..., 2 2 ‘ 2| 2 2
9922053 |61 | Hex. nut M 6—6 S cad. for magneto attach- ; :
ment on gearcase cover casting ........ ., 2 2, 2| 2 L2
| Cylinder and Cylinderhead
0010046 | —  Cylinder with piston, standard, consisting of: ‘
Cylinder 001002, Piston 001209 .......... 2 - =] — =
0010036 | —  Cylinder with pisten, standard, consisting of:
Cylinder 0010027, Piston 0012090 ........ — IR520f2 — = —
0010038 | —  Cylinder with pisten, standard, consisting of :
. Cylinder 0010031, Piston 0012072 ........ P — R —
0010037 | — | Cylinder with piston, standard, consisting of: i | i
Cylinder 00 10027, Piston 0012094 ......., —— 21 — | —
| !

18




Table 1

00 = Engine Cylinder and Cylinderhead
Ordering No. Coou!tl-: Description of Part i 5% 50%2 | Q};)" iR R.
o. | 0 leom i30S 69 495
0010049 — | Cylinder with piston, standard, consisting of: 1
. Cylinder 0010035, Piston 0012080 ... ... .. — = —] —
0010039 — i Cylinder with piston, standcrd, consisting of: ‘ ‘
| Cylinder 0010035, Piston 0012081 ........ — = = 2.
0010027 62 | Cylinder with cil refurn pipe and protecting i ; i
| tube for R50 and R50/2 .................. RSORS2 2
0016031 62 Cylinder with oil return pipe and protecting : I
~ tube for R60 and R60/2 .................. Rg0RA2 —
0010035 62 . Cylinder with oil return pipe, protecting tube
; Pand ring .o ‘—-—— — 2
0010151 63  Protecting tube for R50 .................. i RSO — — —
06010152 63 ° Protecting tube for Ré60 et R60/2 .......... R460 ;Ri'f)f? — —
0010165 !63 = Protecting tube for R50:2 ................ — ERanZF 4 —
0010153 |63 = Protectingtube ... ... ... . ... —_ — — 4
0010158 |64 | Gasket between engine housing and eylinder | 2 | —| — —
0010160 |64 . Gasket between engine housing and cylinder | —| 2 ; 2 2
0010156 |64  Gasket between engine housing and cylinder | — ! — P —
Cylinder Head :
0021030 |—  Cylinder head, right, with spark plug bushing, ‘
long valve guide bushings, valve sect rings,
sleeve and studs (on R50 starting with ;
vehicle 557706) ..\ viini e 11— —
0021023 |— - Cylinderhead, right, with spark plug bushing,
fong valve guide bushings, valve seat rings,
sleeve and studs ... ... L, — — 1 —
0021031 |—  Cylinderhead, right, with spark plug bushing,”
valve guide bushings, valve seat rings,
sleeve and studs ... ... = — = 1
0021029 |65 | Cylinderhead, left, with spark plug bushing, | = i
i long valve guide bushings, valve seat rings, " i
| : sleeve and studs {on R50 starting with
| i vehicle 557706) ....vivrt i T 17— —
0021024 |65 | Cylinderhecd, feft, with spark plug bushing, |
1 ‘ valve guide bushings, vaolve seat rings, ‘
| ‘ sleeve and studs ... i 1 —, | —
| = B

4

12



00 = Engine Cylinder Head Table 1
Qty.
Ordering No. E:i:i Description of Part : g% 2?:% 5(5;:‘3 ;ag ‘ 59RS
0021032 |, 65 | Cylinderhead, left, with spark plug bushing,
* bushing, valve guide bushings, valve seat

rings, sleeve and studs ... ....... .. ... i 1
0021116 | 66 , Valve seat ring, inlet .................... 220 2| — —
0021122 | 66 | Valve seat ring, infet .................... -_ = — 2 | 2
0021114 | 67 | Valve seat ring, exhaust .................. 2 2,2, —| —
0021123 &7 | Valve seat ring, exhaust .................. — gi — 21 2
0022112 68 | Sleeve ... 8 8| 8| —| —
0022114 |68 | Sleeve .....oooiiiiiiiiii i, — — —| 8| 8
0021100 169 . Stud (E) for carburetor ........... ... ... 4 4 4| 4] 4
9903354 | — | Stud M 8x38—5 $ cad. {E) for front end |

e Y 202 21—
9903372 | — | Stud M 8x505n 4—55 cad. (E) for front end '

COVED it e e _ - — 2 2
0022118 |70 | Gasket between cylinder and cylinderhead 2 2 i 2 - —
0022168 |70 | Gasket between cylinder and cylinderhead | — —! —| 2 2
0022108 | A1 Hex. head screw for attachment of cylinder-

S head —| — — 4] 4
0022166 | 72 i Flat washer for attachment of cylinderhead | — — —| 4! 4
0023025 | 73 | Protective cover with stud for cylinderhead 20 2 — —| —
0023024 |74 | Protective cover with stud for cylinderhead | —| —: 2 —1 —
0023027 74 | Protective cover with stud for cylinderhead | —| —| — 2] 2
0023150 | 75 | Gasket between cylinderhead and rocker

COVED o it e 2120 20 — —
0023152 |75 | Gasket between cylinderhead and rocker i
COVRI i i e e — —| —| 2] 2
Attachment parts for rocker cover
9903838 |76 | Stud M éx228n4—5Scad. (B} ... ....... 4| —| — —| —
9903209 |76 | Stud M 6x225n 4-5Scad. (E) .......... — —| —| 4 —
0023160 |77 | Cap nut ..o 21 21 2 8 2
9932090 |78 | Lock washer B8 cad. .................... T2 20 2] 2 2
9932070 |79 | Lock washer B8 cad. .................... 8' 8| 8| 4] 8
9922053 |80 | Hex.nutM é6—6Scad. .................. 40 4] 4| 4 | 4
|

20




00 = Engine

Cylinder Head

Table 1

Lol

Ordering No. ' my Description of Part : 5% : R R
N 3 505 69 49§
3 |
Carburetor attachment on cylinder heads |
|
0042768 81 : Centering bush ............ ... ... .. ... —| : — 2
9922081 | 82 Hex. nut M 8—6 S cad. .................. 4 4! 44
9931655 |83  Flatwasher 8.4 cad. ... - 4 4
9932090 84 . Lock washer B8 cad. .......... ...l 4 - —
!
|
| i
i | |
| |
| ‘

2




